RS8812

NO |DESCRIPTION NO [DESCRIPTION
1 chuck washer 37 |rubber cover

2 |outerring 38 [screw ST4.2X25

3 [tension spring 39 |washer @6x@14x1.5
4 |pin 40 |screw M5X12

5 |compress Spring 41  |circlip for shaft ® 10
6 [innerring 42 |bearing pressplate
7  |chuck pin 3X16 43 |washer ® 4

8 [plastic ring 44 |cross csk screw M4X8
9 |feltring 45  |rotor

10 |sliding bearing 46 |air baffle ring

11 [ball press cover 47 |bearing 607-2Z

12 |reciprocating Lever 48 |bearing sleeve

13 |screw M4X20 49 |plastic sleeve

14 |spring washer ® 4 50 |plastic block

15 [flat washer ® 4 51 [hexagen screw M5X14
16 [screw M4X8 52 |screw M5X18

17 |gearing housing 53 |screw M5X14

18 [screw M5X10 54  [screw M4.2X60

19 |spring washer ®5 55 |coil

20 |cover plate 56 |stator 230V

21 [middle plate 57 [terminal

22 |gear spindle 58 |spring

23 [needle bearing 7X13X11 59 [brush cover

24 |pin 60 [carbon brush 230V
25 |gear 61 |brush holder

26 [washer 10.2x¢p14.8x1 62 [housing

27 |bearing 6000-2Z 64 [rotator switch

28 |circlip for shaft ® 22 65 |spring

29 |bearing 608-2Z 66 [Capacitor

30 [gearing housing 67 |switch 230V

31 |rating label 68 |Inductor

32 |[screw M4.2X14 69 |cable pressplate

33 |handle 70 |power cord

34 |shoe 71 |cord sleeve

35 |saw blade 72 |brand label

36 [baffle plate

UK-ST20180704



